
20

31

23

227
9

6

13
5

8
30 4

27
22
21
10 26

25
24

28

21

27

22

29

20

31

18

16

17 

3 

12 

15

14

23

19

1

R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
TRUCK TRANSMISSION JACK1 1/2 TON72025



INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Base Assembly
Lifting Assembly
Lifting Platform
Lifting Plate Assembly
Saddle Plate Assembly

Lifting Block
Lift Pin
Lift Plate
.69 I.D. Retaining Ring
1/2”-13 x 1 1/2” Hex Bolt

5/8”-11 UNC Allen Head Shoulder Bolt
5/8”-11 Nylock Nut
“E” Style Retaining Ring
Slotted Roll Pin, 1/4” O.D. x 1 1/2” I.D.
Flat Washer (.761 I.D. x 1.31 O.D.)

1
1
1
1
1

1
2
2
2
4

2
2
1
2
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Lift Pin
3/4”-10 x 3.00” Hex Head Bolt
Stabilizing Adjustment Rod
3/4”-10 UNC x 1 1/2” Hex Head Bolt
3/8”-16 Nylock Nut

1
2
1
1

16

16
17
18
19
20

Flat Washer (.53 I.D. x 1.08 O.D.)
1/2” Heavy Duty Lockwasher
3/8”-16 x 1 1/4” Hex Head Bolt
1/2”-13 x 1 1/2” Flat Head Bolt
Angle Bracket

8
10
16
4
4

21
22
23
24
25

Extension Tube
1/2”-13 UNC Nut
Ratchet Tie Down
Hydraulic Assembly

4
8
2
1

26
27
28
29

229400
229401
229402
229403
229404

229405
229406
229407
12027

229409

229410
1098

229412
229413
229414

229415
229416
229417
282466

1054

229422
2007

229420

229423
229424

1013
229425

229800
12mm x 25mm Gr. 8.8 Hex Head Bolt

Seal Kit for 229800 = 229850 7/29/2015

72025

230 229427
Swivel Caster 231 229428

283072


	72025 assembly
	72025 parts list

